553005

809%
O

/ -
| 2

| |

059051 fo 354003F 352002F ! I
/ |

| |

502005F \ h /
502007 502006 N\ |

o B/l

IS

500\64F X) 059660 |

02019

N7
50033F

8" CORNER APPLICATOP

REV

“A%TT TapeTech J -~ A e | A

PROFESSIONAL DRYWALL FINISHING TOOLS

Updated 05-2016

10f2




CAO8TT

Part Number |Description Quantity Each
059012 |Screw 6-32 X 3/8 Fil. Hd. S.S. 4
059051 |Screw 6-32 X 3/16 Fil. Hd. S.S 2
609020 [Friction Washer 1
609021 |Screw 10-32 X 5/8 Rd. Hd. 1
809011 |Thumbscrew 5/16 - 18 X 3/4 Dog Point 1
059084 |setscrew 1
059156 |Screw 4-40 X 5/16 Bind. Hd. S.S 3
059225 |Nut 10-32 Elastic 1
350008 [wiper, 8" Applicator 1

350033F |Seal Block 1
350034 [Pressure Plate 1
352002F |valve Holder 1
354064F |Filler Valve Assembly 1
356001G (8" Housing 1
359005 [Screw: 6-32 X 1/4 Bind Hd. 4
502005F [Pivot 1
502006 |Bearing, Pivot 2
502007 |5L7D-Type 4 Nyliner 2
502019 |seal 1
502034 [Latch (Radius Plate) 1
506009 [Cone, Stainless Steel 1
509008 |Screw, 10-32 X 1/2 Bind Hd S.S. 2
509010 |Screw: 4-40 X 5/16 FI. Hd. S.S. 2
553005 [Adapter, Corner App 1

Updated 05-2016

20f 2

Part Number [Description Quantity Each
559017 [Screw, Hex Head p)
609012 |Stopnut4-40S.S 5
609018 [washer (Plastic) 1

|TapeTech
YWALL FINISHING TOOLS '

PROFESSIOMAL DT





